SGAG

POWER EQUIPMENT

KEY IDENTIFYING FEATURES
ALL UNITS LISTED

DUAL DRIVE CONTROL HANDLES
TWO PUMP AND MOTOR DRIVE
NEUTRAL RETURN ON FENDER

SINGLE LEVER HEIGHT ADJUSTMENT

MODEL#

STZ-20KH

SMTZ-61

STG




STG-1

SMTz-61 CUTTER DECK




SMZ-61 CUTTER DECK

12 *
13 *
14 *
15 45350

22 43077

23 43028

24 '

25  48114-04

-

04001-41
48265

42  48494-02
43  48100-02
44 46387

45 45329

46 *

Hex Head Bolt, 5/16-18 x 1"
Hex Nut, 5/16-18 Elastic Stop
Hex Head Bolt, 5/16-18 x 3/4"
Belt Guide

Spacer

*J" Rod

Hex Nut, 3/8-16 Elastic Stop

Grease Fitting
lat: was

p

Hex Head Bolt, 1/4-20 x 3/4"
Hex Head Bolt, 5/8-11 x 9-1/2"
Belt, RH Blade Drive

Hex Head Bolt, 3/8-16 x 3-1/2"

Spring, idler Tension
Bushing
ldler Arm (Inciudes bushings & grease fig.)

. |dler Pivot Base

Hex Nut, 1/4-20

78
79

87
88
8%
90

Ref. Part Ref. Part

No. Number Description No. Number Description

1 46465 Cutter Deck (Includes decals) 47 45351 Belt Guide

2 42931 Belt Cover - Front 48 * Cotter Pin, 3/32 x 1"

3 - Flat Washer, 3/8" 49 v Flat Washer, 1/2"

4 04029-03 Wing Nut, 3/8-16 50 . Hex Head Bolt, 3/8-16 x 1-1/4"
5 48584 Anti-Scalp Wheel 51 48464 Ball Joint - RH

x Head Bolt, 1/2-13 x 5-1/2"
* Lockwasher, 1/2"
* Hex Nut, 1/2-13
. Hex Nut, 5/8-18 UNF

Bushing

* Hex Head Bolt, 1/4-20 x 1-1/4"
04050-04 Retaining Ring, 1" Ext Inverted
48668 Bearing & Cup, Tapered Spindle
41008

Spindie Housing, Tapered Spindie
rease Fitfi

0

Y.
- Hex Head Bolt, 5/16-18 x 1-1/4"
43235 Spacer-Use With Taper Bearing Spindle
48111 Cutter Blade

Hex Nut, 5/8-11

pacer,
Bushing, Tapered Spindle

1/4" Blade Spacer, Tapered Spindle
Roll Pin, 1/8 x 1/2"

04040-10 Flat Washer 5/8 x .688 x .1.75 x .134

43217
43201

* Common hardware which should be purchased locally. All bolts Grade 5 plated, all other fasteners zinc plated.

STG-2




CUTTER DECK CONTROLS

5 47 17’{7

- 4
\}?}6\ 18
& /

~
N
1 FH——19

|

STG-3



CUTTER DECK CONTROLS

Ref. Part Ref. Part
No. Number Description No. Number Description
1 45426 Lift Arm Weldment 25 44061 Rod, Cutter Engagement - Lower
2 48100-05 Bushing 26 o Hex Head Bolt, 1/4-20 x 3/4"
3 45344 Lift Link 27 42828 Strip, Height Adjustment
4 43180 Bushing 28 . Hex Nut, 1/4-20
5 04050-01 Retaining Ring, 5/8" External "E" 28 - Lockwasher, 1/4"
8

pring,
Roll Pin, 5/32 x 3/4"
Lock Rod Guide
Lockwasher, 5/16"
Hex Nut, 5/16-18

04060-01
42887

Hair Pin, 1/8" Dia.

22 04062-01
23 ‘ Flat Washer, 1/2"
24 45307 Bellcrank, Cutter Engagement

Swivel Joint - RH
Adjustment Stud
Flat Washer, 5/8" ID
Chain

43167
04004-12
04040-10
48540

46 04063-17 Koy, 3/16 x3/16 x 1"
47  48114-05 Grease Fitting
48 - Hex Nut, 3/8-16 Elastic Stop

* Common hardware which should be purchased locally.

STG-4

All bolts Grade 5 plated, all other fasteners zinc plated.



SHEET METAL COMPONENTS

STG-5



SHEET METAL COMPONENTS

Ref. Part Ref. Part

No. Number Description No. Number Description

1 46466 Cutter Deck Support Frame Assembly 44 42885 Fender Bracket - RH & LH

2 48100-08 Bushing 45 * Hex Head Bolt, 5/16-18 x 2-1/2"
3 48114-04 Grease Fitting 46 46469 Fender Assembly - LH (w/decals)
4 43150 Spacer, Long 47 42901 LH Fender Extension

5 Hex Nut, 3/4-16 Elastic Stop 48 46392 Caster Wheel A bl

6

7

8

11 37 Wheel Assembly, Compiete
12 42764 Foot Plate 55  48006-07 Retainer
13 48547 Hinge 56  48537-02 Tire Only
14 - Carriage Bolt, 5/16-18 x 3/4" 57  48537-03 Rim Only

15 Hex Head Bolt, 5/16-18 x 3/4" 58 43022 Sleeve

21 42888 Neutral Lock Bar 64  48704-05 Arm Pad-LH
22  04003-04 Carriage Bolt, 5/16-18 x 1* 65  48704-03 Cushion Assembly
23 " 66 48522 Neutral Interlock Switch

421136 RH Neutral Lock Bracket

-20 X 3/4

crew w/vwasher, 1

Hex Nut, 5/16-18 Elastic Stop 73 421146 LH Neutral Control Mounting Bracket
45404 Seat Base 73a 421147 RH Neutral Control Mounting Bracket
* Hex Nut, 1/4-20 Elastic Stop 74 * Bolt, Hex Head, 3/8-16 x 3/4"
*  Lockwasher, 1/4" 75 43240 Spacer Neutral Sprin

40 enter Lock Nut, 5/16-18
41 " Hex Head Boit, 5/16-18 x 1" 82 " Hex Nut, 3/8-24

42 42919 Oil Cooler Mounting Bracket - LH 83  48100-08 Bushing

42a 42920 Oil Cooler Mounting Bracket - RH 84  48100-10 Bushing

43 48716 Cable, Seat Stop

* Common hardware which should be purchased locally. All bolts Grade 5 plated, all other fasteners zinc plated.

STG-6



HYDRAULIC COMPONENTS




HYDRAULIC COMPONENTS

11

21
22
23
24

12 48501
13 *
14 48030-09

15 SM 48482-11

48630

Lockwasher, 1/4
Hose Assembly, Pump to Motor
Hex Head Bolt, 1/4-20 x 3/4"
Hose Clamp

Hose, 1/4" ID - 31 1/2" Long

Hex Head Bolt, 5/16-18 x 3/4"
Lockwasher, 5/16"

Hex Nut, 5/16-18

Cap, Qil Reservoir

Ref. Part Ref. Part
No. Number Description No. Number Description
1 48587 Pump, Sundstrand 25 43198 Dip Stick
2 04041-04 Flat Washer (.516 x .937 x .105) 26  48136-04 Hose Clamp
3 " Lockwasher, 1/2" 27  48352-02 Coupling, 1/4 NPT to 1/4 ID Hose
4 04015-03 Capscrew, Socket Hd., 5/16-18 x 3/4" 28 45309 Oil Reservoir
5 48350-07 Elbow 90 deg., 1-1/16-12 JIC t0 3/4-16"Q"| 29  48504-05 Hose, 5/8" 1D - 16" Long

36 48350-08 Eibow 90 deg.
37  48485-04 Elbow 45 deg., 7/8-14 JIC to 3/4-16 "O"
38 sM 48769 White Motor

39  48603-02

45 48764

46  48350-04
47 *

48 *

“O" Ring, 3/32 x 5/8" {D

Hose Assembly, E-Z Ride Valve

Elbow 90 deg. 7/16-20 JIC to 9/16-18 "O"
Screw, Phillips Head, 1/4-20 x 2~

Hex Nut, 1/4-20 Elastic Stop

* Common hardware which should be purchased locally. All bolts Grade 5 plated, all other fasteners zinc plated.

SERVICE MANAGER'S NOTES
FOR SERIAL NUMBERS 10000 TO 10075

item 16 is part number 48485-03, Elbow 45 deg.
Item 15 is part number 48482-09, Hose 1/47 1D - 44" Long
item 30 is part number 48482-04, Hose 1/4" ID - 10" Long
Item 38 Is part number 48439, White motor

STG-8



TRACTION DRIVE COMPONENTS

STG-9



TRACTION DRIVE COMPONENTS

12 45352
13 48781
14  04041-08S
15 y

48749

04063-12
48068

Belt Guide

Tapered Hub, 3/4" Bore
Washer

Elastic Stop Nut, 3/8-16

S&EREN

Beit, Pump Drive
Flat, Washer, 3/8"
Key, Woodruff #61

Pulley, idier Pump Drive

Ref. Part Ref. Part

No. Number Description No. Number Description

1 48558 Engine, 20 HP Kohier v 32 04001-81 Hex Head Bolt, 3/8-16 x 3-1/2 Full Thread
2 - Carriage Boilt, 5/16-18 x 1" 33 48378 Pulley, Engine - Cutter Drive

3 * Flat Washer, 5/16 34  48378-03 Hub, Pulley

4 * Hex Head Bolt, 3/8-16 x 1° 35 * Hex Head Bolt, 1/4-20 x 1-3/8"

5 * Lockwasher, 3/8 -

48658 Fuel Tank Cap w/Guage

42918 Heat Deflector
* Hex Head Bolt, 1/4-20 x 3/4"
04029-01  Wingnut, 1/4-20

42802 Plate, Battery Box

rap,
Fuel Tank Strap
Machine Screw, 1/4-20 x 2"
Nut, 1/4-20
ttery Cable, Biack 13-3/4"

* Common hardware which should be purchased locally. All bolts Grade 5 plated, all other fasteners zinc plated.

STG-10




BRAKE AND STEERING CONTROLS

STG-11



BRAKE AND STEERING CONTROLS

11 *

12 -
13 04041-07
14 46388

20 SMm 48813

21 04008-01
22 48100-06
22a 48100-05
23 4811

23  48574-01
30  48574-09

Ref. Part Ref. Part

No. Number Description No. Number Description

1 48597 Pump, Sundstrand 31  48574-03 Pin

2 . Hex Nut, 3/8-16 32 . Hex Head Bolt, 5/16-18 x 2"
3 * Lockwasher, 3/8” 33 48574-04 Washer

4 * Hex Head Boit, 3/8-16 x 1-1/4" 34 48574

Brake Lever Assembly, Complete

Hex Nut, 5/16-18 41 48093 Grip, Contro! Handle
Lockwasher, 5/16" 42 45437 Control Handle

Flat Washer3/8 (.391 x .938 x .105) 43 45436 Control Lever - RH
Turnbuckle Assembly 45435 Control Lever - LH
Ball Joi .

LH Thread

6-18 El

Hex Head Boit, 1/2-13 x 2-1/2"

Spring Lock Nut 50 - Lockwasher, 1/4
Serrated Bolt, 1/2-20 51 -

Bushing - LH 52 * Lockwasher, 1/2"
Bushing - RH 53 . Hex Nut, 1/2-13

Spacer
Cotter Pin

61 04028-01

Lug Nut, 1/2-20

* Common hardware which should be purchased locally.

All bolts Grade 5 piated, all other fasteners zinc plated.

SERVICE MANAGER'S NOTES
FOR SERIAL NUMBERS 10000 TO 10075
item 20 is part number 48680, Hex Castle Nut

A cotter pin (5/32 x 1 1/2") is used for the hex castle nut #48680
Item 47 is part number 48439, White motor

§TG-12



INSTRUMENT PANEL AND ELECTRICAL COMPONENTS

S$TG-13



INSTRUMENT PANEL AND ELECTRICAL COMPONENTS

48015
48028-01
48522
48017-03

Battery

Battery Cable - 13-3/4" (Black)
Switch, Cutter Deck Engage
Lock Washer, 5/8" internal Tooth

Ref. Part Ref. Part

No. Number Description No. Number Description

1 48518 Wire Harness, instrument panel 17 48017 Switch, Ignition

2 48030-09 Clamp 18 * Lockwasher, 5/16"
3 * Hex Nut, 1/4-20 19 * Flat Washer #10
4 - Lockwasher, 1/4" 20 - Fiat Washer 1/4"
5 48717 Switch, Seat 21 48519 Throttle Control

» * » L]

Screw, Phillips Washer Hd, #10-32 x 1/2"
Screw, Phillips Washer Hd, #10-32 x 1-1/2"
Screw, Phillips Pan Head, 1/4-20 x 3/4"
Flat Washer, 5/16"

-3

* Common hardware which should be purchased locally.

STG-14

Ali bolts Grade 5 plated, all other fasteners zinc plated.



WIRING DIAGRAM

BATTERY
ENGINE

TO MAGNETO (WHITE) (

000000 I

TO ALTERNATOR (PURPLE) O

: R | % s, T
//—mm / [ N e - :mi.n—]

e iRyl (44
\‘gm’/ ’ /

'NEUTRAL '
INTERLOCK
SWITCH
V4
SEAT
INTERLOCK
fﬁ_ N SWITCH
BATTERY CABLES
FUSE
GROUND TO KiLL MAGNETO
Csmvs TO START-CHAF§

HOURMETER AMMETER

INSTRUMENT PANEL

QT AR



REPLACEMENT DECALS

FORWARD

PARKING BRAKE

OFF

NEUTRAL

l

REVERSE

A WARNING

ROTATING BLADES AND BELTS
- FEET & CLOTHING CLEAR

HYDRAULIC OIL
SPINNING BLADE RESERVOIR

KEEP CLEAR
CONTACT CAN INJURE

48773

HEAVY DUTY

A WARNING
INSTALL BELT COVER BEFORE

OPERATING MACHINE
READ OPERATOR'S MANUAL 48319

48712

COMMERCIAL

48072

STG-16



